Technical FAQs

Ask a Question

Video: What is included in the NQMB2Q adapter kit and how is it installed ?

Issue:
What is included in the NQMB2Q adapter kit and how is it installed ?

Product Line:
NQ Panelboard

Environment:
Clarification of Parts 

Cause:
Installation

Resolution:
The NQMB2Q Main breaker kit for the Powerpact Q frame Mains contains: Main circuit breaker deadfront cover (1), main circuit breaker mounting pan (1), deadfront support brackets (2), ``Main`` circuit breaker label (1), 10-32 x 7/16 inch tapping screws (2), 10-32 x 5/16 inch tapping screws (6), 8-32 x 2 1/4 inch tapping screws (2), 8-32 x 3 1/4 inch tapping screws (2), Main lug wires + neutral, qty (4). Main Lugs qty (4) P/N NQALM2

See the Instruction Video below with the attached Installation Instruction Guide 






CTA-ID : 2048776
Was this helpful?
What can we do to improve the information ?